
 

 

SUSTAINABLE SOLUTION FOR WASTEWATER 

MANAGEMENT IN DEVACHI URULI 
 

Sneha Bhalshankar1, Dhanshree Karlekar1, Aditya Chavan1 

Dr. S. D. Nagrale2 
1 UG Student, Dept. of Civil Engineering, AISSMS College of Engineering, India  

2 Professor, Dept. of Civil Engineering, AISSMS College of Engineering, India 

Abstract: The goal of the project is to address the water issues in Devachi Uruli, a small Maharashtra 

hamlet close to Pune. Due to misuse and erratic rainfall, the hamlet has severe water shortages that impact 

daily activities, farming, and drinking water. In order to address this problem, we are planning and constructing 

a sewage treatment plant (STP), which will clean residential wastewater and produce potable water for use in 
[...]
3.3.3. Tertiary Treatment: 

Introduction: The last phase of wastewater treatment, known as tertiary treatment , 

offers further purification above and beyond secondary treatment and is frequently 

required to satisfy strict water quality criteria. After primary and secondary treatment, 

tertiary treatment is the last phase of traditional wastewater management. Its goal is 

to further refine the effluent by eliminating nutrients and other contaminants to fulfill 

discharge or reuse regulations. Wastewater is prepared for final use in the tertiary 

treatment stage of a wastewater management system. Depending on the wastewater's 

source and intended purpose, different levels of treatment are required.  

 

Figure 3.5: "Process of Tertiary treatment” 

The main objective is to remove organic debris, pathogens, nutrients, and 

suspended solids from secondary effluent in order to make sure that the treated water 

is safe to reuse or discharge into receiving waters that are sensitive.  

The Tertiary Treatment of Sewage Consist Of Various Units: 

• Chemical dosing units 

• Filtration systems 

• Disinfection chambers 

• Effluent polishing units 

• Nutrient removal systems 

• Land treatment facilities 

• Clustered wastewater treatment systems 

• On-site septic tanks and leaching fields 

• Wastewater reuse systems 

ALOCHANA JOURNAL  (ISSN NO:2231-6329)  VOLUME 13 ISSUE 5 2024

Page No: 1223



 

 

3.3.4. Sludge Treatment And Disposal: 

 
Figure 3.6: "Process of Sludge Treatment And Disposal” 

The substance left over after wastewater is treated in sewage treatment plants is 

called sewage sludge, or biosolids. It is made up of two types of sludge: secondary 

sludge that is created by biological treatments and primary sludge that is the product 

of chemical precipitation and sedimentation. Optimizing wastewater treatment 

facilities' operations and environmental impact requires efficient sludge treatment and 

disposal.  

Sludge treatment and disposal are primarily done to control and reduce the amount 

of sludge generated, stabilize organic materials, get rid of pathogens, and lessen any 

potential odors or health risks that come with untreated sludge. Furthermore, 

appropriate sludge management seeks to promote safe and ecologically responsible 

disposal techniques as well as the recovery of resources like electricity.  

Unit:  

Depending on the size of the treatment plant and the amount of sludge produced, 

the unit of measurement for sewage sludge volume is usually expressed in metric 

units, such as cubic meters (m³) or liters (L). Furthermore, the percentage (%) of 

sludge moisture content can be used to evaluate the effectiveness of dewatering and 

the need for transportation.  

Measurements of the sludge volume (e.g., cubic meters), solids content (e.g., 

percentage dry solids), and efficiency metrics (e.g., removal efficiency percentages) 

are among the units used in sludge treatment and disposal. 

 

ALOCHANA JOURNAL  (ISSN NO:2231-6329)  VOLUME 13 ISSUE 5 2024

Page No: 1224



 

 

3.4 FOR DESIGN OF SEWAGE TREATMENT PLANT  

Following our visit to Devachi Uruli, we inspected the sewage and water outlets. 

Engaging with the locals, we inquired about the primary issues, and they highlighted 

water scarcity as the major concern in the village.  

 

 

Figure 3.7: Visit to Devachi Uruli Engaging with the locals 

     For the Design of a sewage treatment plant, collecting a sewage sample from the 

village, we planned to submit it for lab testing.  

 

 

 

 

 

 

 

 

 

 

Figure 3.8: Collecting the water sample for water testing 

After collecting water samples, we submitted them to the laboratory for testing, 

both for treated and untreated water. Below are the reports indicating the results of 

the tests conducted. 

ALOCHANA JOURNAL  (ISSN NO:2231-6329)  VOLUME 13 ISSUE 5 2024

Page No: 1225



 

 

 

 

Figure 3.9: "The laboratory testing report of treated water." 

ALOCHANA JOURNAL  (ISSN NO:2231-6329)  VOLUME 13 ISSUE 5 2024

Page No: 1226



 

 

 
 

Figure 3.10: "The laboratory testing report of Untreated water." 

 

  

 

ALOCHANA JOURNAL  (ISSN NO:2231-6329)  VOLUME 13 ISSUE 5 2024

Page No: 1227



 

 

3.4.1. DOMESTIC SEWAGE FLOW RATE:  

Using a design flow factor and an average water usage per capita, we will calculate 

the domestic sewage flow rate in million liters per day (MLD) for a 27,000-person 

rural region.  

The design flow factor takes into account variables including the kind of place 

(rural or urban), climate, and cultural customs to account for changes in water usage 

patterns. Because rural areas use less water than metropolitan areas do, their design 

flow factors are usually smaller.  

Using a population of 27,000, we will compute the residential sewage flow rate in 

Million Liters per Day (MLD) using the following formula:  

formula : 

Population × Water Use per Capita × Design Flow Factor = Sewage Flow Rate 

(MLD)  

 

Water Usage per Capita (WUC):  

A number of variables, including lifestyle, climate, and cultural customs, affect 

how much water is used per person. A rural area's minimum Water Usage per Capita 

(WUC) value can be estimated to be between 50 and 100 LPCD.  

Design Flow Factor (DFF):  

Depending on variables including water availability, conservation methods, and 

usage patterns, the design flow factor for rural areas usually ranges from 0.6 to 1.2.  

• To account for lower water usage in a rural location, we can use a cautious 

estimate of 0.6.  

• People (P): Assumed: 27,000 people live there.  

• Design Flow Factor (DFF) in a rural environment is equal to 0.6.  

• 50–100 LPCD is the water usage per capita (WUC).  

Use the following formula to get the domestic sewage flow in MLD:  

Domestic Sewage Flow (MLD) = Population × Water 

WUC (50 LPCD) minimum estimate:  

Domestic Sewage Flow (MLD)  

= 27,000×50×0.61000 / 10^6  

= Min. 0.81 MLD is the domestic sewage flow (MLD).  

 

The maximum estimate of WUC (100 LPCD):  

Domestic Sewage Flow (MLD)  

= 27,000×100×0.61000 / 10^6 

= Max. 1.62 MLD is the domestic sewage flow (MLD).  

Therefore, depending on the water usage per capita (ranging from 50 LPCD to 100 

LPCD), the residential sewage flow for a population of 27,000 in a rural location can 

vary from roughly 0.81 MLD to 1.62 MLD. 

 

ALOCHANA JOURNAL  (ISSN NO:2231-6329)  VOLUME 13 ISSUE 5 2024

Page No: 1228



 

 

4. Results 

4.1. Dimensions of the each unit for construction of STP : 

     4.1.1. Screen Chamber:  

• Population of the Screen Chamber: 27,000  

• Flow Rate (Q): 1.35 m³/s (50 MLD)  

• The flow depth before the screen 1.2 meters 

• The bar's width is 10 mm (0.01 meters).  

• Clear Distance Between Bars: 0.025 meters, or 25 mm  

• Bar Forming Ratio (β): 2.42 75° is the angle of inclination (φ).  

• The C.O.A. (clear opening area through bar) is 1.5882 m².  

• The opening's clear width (C.W.O.) is 1.3235 meters.  

• There are 52 spacings.  

• There are 51 bars.  

• Screen Chamber Width Overall: 1.87 meters  

• 0.865 m/s is the flow velocity through the opening (V).  

• Flow velocity (v) prior to the screen: 0.60 m/s  

• Loss of Head: 0.0256 meters 

 

4.1.2. Grit Chamber:  

• Population: 27,00 People  

• Usage of Water: 50 LPCD  

• Sewage volume on average: 0.0125 m³/sec  

• Flow Maximum: 0.03125 m³/sec  

• 0.2 m/sec is the horizontal velocity (Vh).  

• 60 seconds was the detention time.  

• Measurement in length: 12 meters  

• Volume is the 1.875 m³ 

• Area of Cross-Section (A): 0.1563 m²  

• Breadth: one meter  

• 0.1563 meters at depth  

• An extra five meters are the length of the inlet and outlet zones.  

• Measurement of Free Board: 0.3 meters  

• Depth of the Grit Accumulation Zone: 0.25 meters  

• Depth overall: 0.7063 meters  

 

4.1.3. Primary Sedimentation Tank: 

• Population of Primary Sedimentation Tank (PST): 27,000  

• 50 LPCD of wastewater generated daily; 1.35 * 10^6 liters  

• 112.5 m³ is the capacity.  

• Depth of Effect: 2.5 meters  

• 45 m² of surface area  

• Breadth (B): 4 meters  

• Length (L): 16 meters  

• 20 meters in total length  

• Depth of Sludge Accumulation: 1 m  

• Depth of Free Board: 0.5 m  

• Depth Overall: 4 m  

• Rate of Overflow: 73.24 liters per hour/m² Yes, standby unit  

• Overall measurements: 20 m in length, 4 m in width, and 4 m in depth.  

ALOCHANA JOURNAL  (ISSN NO:2231-6329)  VOLUME 13 ISSUE 5 2024

Page No: 1229



 

 

4.1.4. Aeration Tanks:  

• Population of Aeration Tanks: 27,000 

• 50 LPCD is the flow rate. 

• Flow total: 1.35 * 10^6 liters per day 

• BOD Load: Determined by using the influent BOD concentration. 

• Essential Action to Take: to be kept up to date with design specifications  

• 3000 mg/L is the design MLSS  

• F/M Ratio: 0.2 (use example value; modify according to design) 

• Detention Duration: To be established by design computations 

• Volume: To be computed using the detention time and flow rate 

• Dimensions: To be decided upon taking volume and layout into account.  

• Aeration Method: Mechanical or diffused (indicate according to design)  

 

4.1.5. Secondary Settling Tank: 

• Design Diameter of Secondary Settling Tank: 8 meters  

• Depth of Effect: 3.5 meters  

• Depth Overall: 4.5 m  

• 45 m² of surface area  

• 157.5 m³ is the volume 

• 2.5 hours of detention  

 

4.1.6. Chlorination: 

• Population Chlorination: 27,000  

• The flow rate per day is 1.35 * 10^6 liters/day, or 1.35 MLD.  

• The amount of chlorine to be used will depend on the effluent quality 

criteria, which are usually expressed in mg/L or ppm.  

• Chlorine Contact Time: To be established in accordance with effluent 

characteristics and disinfection requirements.  

 

4.1.7. Sludge Treatment: 

• Step 1: in Sludge Treatment: Sludge Production: Assume 0.5 kg of sludge 

for every kilogram of BOD eliminated; hence, 0.5 x 324 = 162 kg/day of 

sludgeMud = 0.5 × 324 = 162 kg/day  

• Step 2: Sludge Volume Assume that the thickened sludge will have a 

concentration of 4% (40 kg/m33).  

Sludge volume = Sludge concentration = 16240 = 4.05 m3/daySludge  

Volume= Concentration= 40162= 4.05 m3/day  

• Step 3: Sludge Digestion Give the digestion process 20 days.  

 

 

 

 

 

 

 

 

 

ALOCHANA JOURNAL  (ISSN NO:2231-6329)  VOLUME 13 ISSUE 5 2024

Page No: 1230



 

 

4.2. Roughly Estimation of STP  

We will add up the costs of each part to get the overall cost of the Sewage  

Treatment Plant (STP) using the data that has been provided.  

Scenario 1: Water Consumption at 50 LPCD 

• Screen Chamber: ₹3,33,096.33 

• Grit Chamber: ₹1,32,431.25 

• Primary Sedimentation Tank: ₹14,06,250 

• Aeration Tank: ₹69,21,875 

• Secondary Treatment Plant: ₹48,75,000 

• Secondary Clarifier: ₹13,50,000 

• Disinfection Unit: ₹1,35,20,875 

• Sludge Treatment: ₹20,12,500 

Total Cost for Scenario 1: ₹3,05,71,027.58 

 

Scenario 2: Water Consumption at 100 LPCD 

• Screening Unit: ₹7,21,041.00  

• Grit Chamber: 1,61,718.75 

• Primary Sedimentation Tank: 28,12,500 

• Aeration Tank: 1,38,43,750 

• Secondary Treatment plant : ₹97,50,000 

• Secondary Clarifier: 27,00,000 

• Disinfection Unit: 2,65,41,745 

• Sludge Treatment: ₹40,25,000 

Total Cost for Scenario 2: ₹6,89,55,754.75 

 

Final Summary : 

• Total Cost for Scenario 1 (50 LPCD): ₹3,05,71,027.58 

• Total Cost for Scenario 2 (100 LPCD): ₹6,89,55,754.75 

 

 

 

 

 

 

 

 

 

 

 

 

ALOCHANA JOURNAL  (ISSN NO:2231-6329)  VOLUME 13 ISSUE 5 2024

Page No: 1231



 

 

5. Conclusion 

 

5.1. Conclusion 

 

  Our initiative, which aims to provide Devachi Uruli with sustainable wastewater 

management solutions, embodies both advancement and a strong dedication to 

environmental care. By combining cutting-edge technology with neighborhood-based 

projects, we see a day when wastewater is not only treated but also turned into a useful 

resource. In order to protect community health and maintain the environment for future 

generations, our strategy calls for the installation of effective sewage treatment facilities, 

the promotion of water conservation measures, and the establishment of strong waste 

management systems. We have made a significant investment, estimated at 

₹3,05,71,027.58, or ₹6,89,55,754.75, to ensure the long-term viability of Devachi Uruli. 

This project represents a paradigm change toward a future where responsible water 

management takes center stage in efforts to promote rural development and is cleaner, 

healthier, and more prosperous. 

 
5.2. Future Scope 

 
The future scope of our project in Devachi Uruli, which focuses on waste treatment and 

water management, lays out a route towards sustainable prosperity. We want to guarantee 

a steady supply of water for homes and farms by implementing cutting-edge techniques like 

rainwater gathering and sewage treatment plants that are very effective. Furthermore, we're 

dedicated to tackling problems with solid waste by implementing effective recycling and 

trash management initiatives. We hope to reduce environmental risks and build a resilient 

and prosperous community by using this all-encompassing approach. Our goal is to make 

Devachi Uruli a symbol of self-sufficient, sustainable rural living that will benefit present 

and future generations. 

 

 

References 
 

[1] A.K. Priya, Rekha Pachaiappan, P. Senthil Kumar, A.A. Jalil, Dai-Viet N. Vo, 

Saravanan Rajendran 2021. The war using microbes: A sustainable approach for 

wastewater management  

( https://www.sciencedirect.com/science/article/abs/pii/S0269749121001767 ) 

 

[2] P Minde, J Patil, M Patil, N Singh - Water, Air, & Soil Pollution, 2024. Exploring 

sustainable and cost-effective wastewater management solutions for urban India through 

life cycle cost analysis: a case study approach 

( https://link.springer.com/article/10.1007/s11270-024-07123-30 ) 

 

[3] SC Gowd, S Ramakrishna, K Rajendran - Chemosphere, 2022, Wastewater in India: An 

untapped and under-tapped resource for nutrient recovery towards attaining a sustainable 

circular economy   

( https://www.sciencedirect.com/science/article/abs/pii/S0045653521032252 ) 

  

[4] CJ Vincent, AR Supate, NS Desai - Europe, 2017, Efficient Wastewater Management 

for Sustainable Development: Challenges and Prospects an Indian Scenario 

( https://www.ijhsr.org/ ) 

 

ALOCHANA JOURNAL  (ISSN NO:2231-6329)  VOLUME 13 ISSUE 5 2024

Page No: 1232

https://www.sciencedirect.com/science/article/abs/pii/S0269749121001767
https://link.springer.com/article/10.1007/s11270-024-07123-30
https://www.sciencedirect.com/science/article/abs/pii/S0045653521032252
https://www.ijhsr.org/


 

 

[5] A Lokare, MSS Harish, GL Bhargav 2021, Sustainable solution to address waste 

management and energy challenges in rural India 

( https://ieeexplore.ieee.org/abstract/document/9641529 ) 

 

[6] JS Kamyotra, RM Bhardwaj - India infrastructure report, 2011, Municipal Wastewater 

Management in India 

 

[7] RK Annepu - Columbia University, New York, 2012, Sustainable solid waste 

management in India 
 

[8] S Sonkamble, M Wajihuddin, M Jampani… - Water Science and 2018, Natural treatment 

system models for wastewater management: a study from Hyderabad, India  

( https://iwaponline.com/wst/article-abstract/77/2/479/38483/Natural-treatment-system-models-for-

wastewater ) 

  

[9] SA Nihalani,SN Behede , “Groundwater quality assessment in proximity to solid waste 

dumpsite at Uruli Devachi in Pune, Maharashtra” ,2022 

 

[10] Patel,M.et al.“Technological Innovations for Water Quality Improvement,2021 

[11]  Kumar, S. et al. , “ Smart Water Management for Rural Communities”, 2019 

 

[12]  Das, S., “Empowering Communities through Sustainable Water Practices” ,2016 

ALOCHANA JOURNAL  (ISSN NO:2231-6329)  VOLUME 13 ISSUE 5 2024

Page No: 1233

https://ieeexplore.ieee.org/abstract/document/9641529